REPAIR PARTS MANUAL

MODEL NO. GP1236F
Lawn Tractor




REPAIR PARTS

DECALS

KEY PART

NO.
145545
153002
153803
136830
136274
145408
145494
271967
146451

=
- 0O

s T RN -

TRACTOR - - MODEL NUMBER GP1236F

o

DESCRIPTION

Lecal, Inst, Opear

Dacal Hood, LH

Decal, Grille

Decal, V-Belt Sch.

Decal, Fender

Decal, Caution, Head Ownarfa'Man.
Decal, International Cutfinger
Decal, Engine

Decal, Caution, Batlery

TIRES & WHEELS

KEY
NO.

14

16
14

PART

ND.
125690
153801
151635
145437
IHBHI i

54066
1’-1"![!5"1

\_—"'J

DESCRIPTION

Dacal 100 Dba

Decal, Hood RH

Decal, Wheal Stearing

Decal, Europe Stan. GE Tractors
Decal, Helght Adjust

Manual, Operator's (Euro)
Manual, Repair Parts

Avallable accessaries not included with tractor:

Cas
MK36

KEY PART

NO.

on o L S =2

NO.

58182
85139
278H
12341

1 ﬂﬁ?ﬂgi
58904
B134H

1372372427
140325X427
104757 X
9040H
121748X
144334

Grass Catcher
Mulcher Kil

DESCRIPTION

Cap, Valve

Stemn, Valve

Fltt:ng, Grease (Front Only)
Tire, Front

Tira, Rear

Tube, Tire, Frant

(Optional, Service ltem Only)
Tube, Tire, Rear

(Optional, Service Item Only)
Him Assembly, Front

Rim Assembly, Rear

Cap, Axle

Bearing, Flange (Front Onl
Washer, Axlagﬂa ¢
Sealant, Tire {'HJ oz. Tube)

NOTE: AI1 compnent dimensions given in U. 8. inches
1 inch = 25.4 mm.







XEPAIR PARTS

TRACTOR - - MODEL NUMBER GP1236F

LECTRICAL
KEY PART
NO. NO.
1 73640400
2 108423X
3 146138
4 B9180
5 10B236X
6 109553X%
7 148374
B 17021008
9 140401
10 1412286
11 140400
12 144921
15 121305X
17 108B24X
= 18 128353
19 148064
20 73350400
21 10090400
22 T1110408
24 131563
25 14587
26 74760412
27 19091016
28 10040400
30 73220400
31 4152
32 136850
33 110712¥
36 11150400
39 141735
55 17490508
- 70 140413

DESCRIPTION

Mut, Hex, Keps 1/4-20
Assembly, Cable

Ballery

Nut, Lock #10-24 UNC

Bracket, Switch

Switch, Interlock, 4 Terminal
Keeper, Actuator

Screw, Hex Head, Sell-Tapping
#10-24 x 1/2

Key, Molded

Cover, Ignition Key

Mut, lgnition

Switch, lgnition .
Swilch, Plunger

Fuse

Assembly, Cable

Harpess, Ignition

. MNut, Hex, Jam 1/4-20

Washer, Lock 1/4

Bolt, Hex, Fin.

1/4-20 UNC® 1/2 Grade 5

Covergermingl

solen &
Bolt, Hex Head 1/4-2BUNC ¥ 3/4
Washer 9/32 x 5/8 xJ6 Gauge

Washep Lock -H}g_

Mut, y Fin:1 gPUNC "
Bulb, Light 4

Hamess, Asm., Light - >

Switch, Light

Washer, Lock, Internal Tooth 1/2

Bracket Switch Clutch

Screw, Thdrol. 5/16-18 x 1/2

Hamess Engine

NQTE: All compgnent dimensions given in U.S. inthes
™inch = 25.4 ' mm -

-

HARDWARE SHOWN LARGER FOR EASIER IDENTI FICATION
7




122548X
17521312
3800400

7
123693X

¢

-
DESCRIPTION NO
Spring, Extension 11
Nut, Hex, Keps 1/4-20 UNC 12
Washer 9/32 x 7/8 x 16 Ga. E
Boit, Hex, Fin Grade 5
Bolt, Shoulder 15
Bracket, Hood, R.H. 16
Bracket, Hood, L.H. i8
Screw, Sltd. Hex Hd. W/PI. Washer 19
Nut, Lock W/lnsert 1/4-20
Brace, Hood

132918X550
127178
134232X550
4171R
127177X
124346X
19111116,
110

Hood

Lens

Grill

Clip, insulated 11/32

Lightbox

Nut, Self-Threading 316
Washer 11/232 x 1116 X 16 Ga.
Washer, Lock Ext/int Tooth 1/4

NOTE: All component dimensions given in U.S. inche

i inch = 25.4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

8



REPAIR PARTS
TRACTOR - - MODEL NUMBER GP1236F

FENDER / CHASSIS




KEY
NO.

0o on S GO Rg —

-

i

TRACTOR - - MODEL NUMBER GP1236F

2

PART
NO.

72050411
127427
140552
73800500
153236
145006
74760616
140551
126471X
19133210
73800600

DESCRIPTION

Bolt, Carriage 1/4-20 x 1-3/8
Seat

Pan, Seat

Nut, Lock Hex W/Ins.
Boll, Shid. 5/16-18
Clip, Push-In

Bolt, Hex, Fin 3/8-16 UNC x 1
Bracket, Pivot, Seat

Clip, Insulated

Washer 13/32 X 2 x 10 Gauge
MNut, Lock Hex W/Wsh 3/8-16

5/16-18

KEY
NO.

13
14
15
16
17
18
19
20
21

PART

NO, DESCRIPTION
74780814 Boll, FnHex 1/2 - 13 x 7/B Gr. 5
10040800 Washer Lock Hyy HLCL Spr. 1/2
19171912 Washer 17/32 x 1316 x 12 Gauge
127018X Balt, Shoulder

21246X Bracket, Switch, Mounting
123076X Locknul, Hex, Large, Flange
121248X Bushing, Snap
121250 X Spring, .li'.:u-'}p'-'--_-.l n
134300 Spacer, Split, Large .28 Id. x .96

NDTE' ,.L'b,|| componant dimensions 1iven in U S. inches

1inch =254 mm

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

10



‘PAIR PARTS
TRACTOR - - MODEL NUMBER GP1236F

H




1EPAIR PARTS

TRACTOR - - MODEL NUMBER GP1236F

STEERING WHEEL

KEY
NO.

Lo~ DhbLOn--

PART
NO.

133742
10040600
19133808
133741
121897 X
17431008

102803X
147391
1242104

DESCRIPTION

Insert, Stearing Wheei
Washer Lock Hvy Hcl
Washer 13/32 x 2-3/8 x 8 Ga.
Wheel, Stearnng

Sleeve, steering

Scraw, Hex Self-Tapping
#10-16 x 1/2

Bushing, Staering

Shaft, Steering

Clip, Steering

\”‘*" ~
10 \ a
KEY PART
NO. NO. DESCRIPTION
10 123438¥% Bushing, Lower, Steering
11 12000045 Hing, Hetainin
12 19211616 Washer 21/32 x 1 x 1
12 1007111 Adaptor, Steering VW
14 153720 Extension, Shaft Steennt

15 74780520 |
16 73800500

Aolt. Fin,, Hex 5/16-1
Mut. Lock Hex W/n 216

B
-~

o i.1
o AR

17 74730616 Bolt Fin Hex 3/8-16 UNC x 1
NOTE: All component dimensions given in U.S. I8

1 ||I:'r"' = &5.4

mirn

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

12



REPAIR PARTS
TRACTOR - - MODEL NUMBER GP1236F P
SECTOR GEAR / AXLZ SUPPORT

A 15

S 14




g A

'z

1.
2
3
4
5
6
7 4
8
9
0

PART
NO.

121232X
12000029

121748X

3366R
142033
6266H
137062
121749X

76020412
19131316

DESCRIPTION No, o

Cap, Spindle 1

Ring, Klip : 12 :ﬁ;}(

Washer 25/32 x 1-5/8 x 16 Gauge 13 137061

E:;nn e 14 74011056
3 15 73901000

Bearing, Thrust 16 1104

Spindle Assemhl);. 1th1-| 17 EEEEEIBH

asher 25/32 x 1-1/4x 16 G
Pin, Cotter 1/8 x 3/4 g PTG

Washer 13/32 x 13/16 x 16 Gauge

DESCRIPTION

Bushing

Rod, Tie

Spindle Assembly, L.H.

Bolt, Hex 5/8-11x 3-1/2

Nut, Lock Flange 5/8-11
Spacer

Fitting, Grease

Washer 27/32 x 1-1/4 x 16 Ga.

NOTE: All component dimensions given in U.S. inches

1inch = 25 4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

14



——

:EPAIR PARTS

TRACTOR - - MODEL NUMBER GP1236F
RAKE / REAR MOWER LIFT ASSEMBLY




~ ENGINE / THROTTLE

KEY
NO.
1

—
= ODO=~IMM M

R R R e

16

PART
NO.

17060408
133025

71070512
10040500
272293
11050600
121094X
19101216
10040400

------

DESCRIPTION

Screw, Hex, Thread Cutling

1/4-20 % 1/2

Control, Throttle

Engine, B&S, Model #289707
Screw, Hex Hd

Washer, Lock, Hvy Hlcl Spring 5M1€
Gasket, Exhaust

Washer Lock Ext. Tooth 3/8

Eolt, Shoulder 5/16 UNC

Washer 5/16 x 3/4 x 16 Gauge
Washer, Lock, Hvy Helical Spr. 1/4
Bolt, Hex, Fin {Order from the
Engine Manufacturer)

TRACTOR - - MODEL NUMBER GP1236F

SPARK ARRESTER KIT

KEY PART

NO.

NO.

137437
1013261,
17030808
137180
127951
17490624

13510600
2751R
128861

DESCRIPTION

pMuftler

Deflector, Muffler

Screw, Spiderloc Hex Hd. B8 x 1/2
Kit, Spark Arrester (Optional)
Stop, Choke

Screw, Hex Washer Head, Thd.
Holl. 3/8-16 x 1-1/2

Nut, Keps, Hex 3/8-16 UNC

Clip, Line Fuel

MNut, Flange 1/4-20

NOTE: All component dimensions given in U.S. inche

1 inch =

25.4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



REPAIR PARTS

TRACTOR - - MODEL NUMBER GP1236F
GHDUND DRIVE

24 22

 KEY PART
:'ml' 'Hl:l.

2 74760512

3 141342




5ot ik

19171616
124600X
123632X

iy
2
3
4
.
8
)
8
9
0
1
2
i
- 74550412

DESCRIPTION

Pulley

Ring, Retainer
Transaxle Model Number D4360-79
Key, Woodruff #9
, Crownlock 5/16-18
5/16-18 UNC x 3/4

Bolt

Strap, Torque
Screw 5/16-18 x 3/4
aprinn. Brake

asher 25/32 x 1-1/4 x 16 Gauge
Key, Square

Fin Hex 5/16-18 x 2-1/2

Washer 17/32 x 16 Ga.
S , Handle Shift

Link, Shift

Bolt, Hex, Fin. 1/4-2BUNFx3/4 Gr. 8

BHRELEEERRIER

=
o

19091210
123539X
105701X
106933X
128215
76020416
73810500
128085
128084
109502X

73680600
12000001
17720408

DESCRIPTION

Washer, Lock 1/4
Washer 9/32 x 3/4 x 10 Gauge

Arm, Shift

Washer, Shift Plate

Knob
Rod, Shift

Pin, Cotter 1/8 x 1

Nut, Hex, Nylon 5/16-24 UNF
Spring, Extension

Support, Handle, Shift, R.H.
Spacer, Split

Nut, Crownlock 3/8-16

E-Ring

Screw, Thdeut. 1/4-20x 172
TE: All component dimensions given in U.S. inches

1inch = 25.4 mm.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION



————

REPAIR PARTS
TRACTOR - - MODEL NUMBER GP1236F

MOWER LIFT LEVER







REPAIR PARTS
TRACTOR - - MODEL NUMBER GP1236F

MOWER DECK
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 140064 Spring, Mower Clutch 31 17490508 Screw, Hex Washer Head, Thd.

2 122052X = .Spacer, Retainer Roll. 5/16-18 x 1/2

3 73680600 Nut, Crownlock 3/8-16 a2 122051X Arm, Emr. Mower

4 130840 Assembly, Brake 33 139083 Shhld

5 131251 Guide, Belt Idler 36 121980X H}p

B 121316X Idhr Flut 37 123113X Sprh‘g arsion Deflector

7 72110616 mﬁ 16:-:2 Grade 5 38 105304X _

8 19131410 Wushnr /8 x 10 Gauge 33 19111016 Wl.!hnr 11!32:5-"5!153&106

9 127744 Assembly, Mower Idier Arm 40 110452X Nut, Push %
10 72140610 Bolt, Carriage 3/8-16 x 1-1/4 41 131264 V-Belt "t
11 130841 Rod, Brake 42 10171616  Washer 11/32x 5/8x 16 Gauge
12 127356 Bracket, Rear Lift, RH. 43 3146R Clip, Hairpin v
13 72140506 Bolt, 5/M16-18 UNC x 3/4 44 140608 Keeper, L.H.

14 73680500 Nut, Lock Hex W/lns 5/16-18 45 110485X Bearing

15 127357 Bracket, r Lift, L.H. 46 128774 Housing, Mandrel, Vented

16 . 47 129895

17 48 137645

18

19 49 133943
20 50 71161010
21 51 138383

22 52 19070718

23 53 BOBET

24 -- 130794

25 ;

27 -- 144873 ;

28

59 NOTE: All component dimensions

30 1inch = 25.4 mm.







REPAIR PARTS

DANA TRANSAXLLE

KEY
ML)

PART
NO

| 1Y)
i A 70
I 1 AR241
1 i 434
11 144l T4
14 i
1200 B
{4 i
| \ T

e 1k}
1

1
'\.' 1.'\.II )
i 12681
L} 1204 05X

W 10B900X
] 120406 X

4 134706
A 108008 X
| s b

1 1089 T X

i 2
10

TRACTOR
MODEL

DESCRHIPTION

Ul R tent
| I LA lenl
b T T it
kit it A ikl
| &1 | 1 i
sorow, Tappingw il

AasomBbIgERIL, Inpul Shall
Pinion, BEe, 14 Teath
Ring, HE&ining

C:halng

R TR 1 :l|..:.!-
bl g %EI- 16 14
i l'“.‘li it

TN T
Pilchos

MODEL NUMBER GP1236F

NUMBER 4360-79

KEY PART
NO., NO.

1 10802A0X
v 110084
RERDT

i

1

49

14} 15
|

|

i

|

|

|

4 Tax
’ 1426
i 1426749

120407 X
| 106588 X
8 120408X
WAy X

S 1L

Hing, Rataining i1 90A.
Assambie, Kilgshim G2 it it {40
VAT (TN R ol TR
Washar Pilin 632 x 1,38 ¥ 041 B {304 TAN
WY WO Lt"l" i | "G | I«.".I'-"'!l\

B 105041 X

5 110071 X
i 120958X
i ] 110082 X
5] 12047T5X
il 14 2GR0

Bt 12O T A

ASREERly, kil Cluteh Keys ik bk
LOBRERL O/ 10204 64 100088 X
HI it (TN G5 120950 X
WWaoodmll, W61 GG 120054X
CRataining &7 134745
rockel, 18 Tooath (Rovarso)
Pacol 68 138244
ar, Spur, 37 Teath (1= 69 1085096%
SR, S5 Taaih (==) T0 120056X
spur, 30 Taath (3=) T 1OBRSOGX
ipur, 25 Toath (4-)
Spur, 22 Teath (5= ' 20051 X
Giaar. Spur, 19 Taaln (Ge) K] 120416X
Waahar, Plain G40 X 1,37 X U061
washar, Plain i 2 x 1.00x 020 . | 0ang
":.i-|,|- B30 x 1.00 % 168
L O on ol o Lime

MOTE: All o

i wh

23

DESCRIPTION

Sprockat, 9 Taalh (Heversa)
Goar, Bavel, 42 Tealh
Asapmbly, Kit, Shim £l Shil
ST, LI

yenr, Spur, 12 Tealh

L1
Gaar. Sour, 15 Taalh (£=)
L
{

AE, oLl L) :l"'i'!.“ Ill )]
jaar. Spur, 25 Teath (4=)
Gaar. Spur, 28 Teath (5=)
Goar, Spur, a1 aerlh =)
Nashaer, Plain 632 x 1.00 X 0G0

Waahar e

Waahor, Plain 758 x 1.25 X .031
Axle. L.H
LA Blil 15 Toalh
Hing Holining
Gear. Spu 12 Taolh
Shnfl, Lross
Lagan Mite 15 Toalh
Axlp, 11.H
Hoain L i
I K. | I
| B b,

1. 0H
JEW Brak

I""I_ LIOwWa

Tapping, Large
5M16-18 X 2.22

Lavar, Actuating

Washer, Plain 3271 ¥ 1.00 x .055
Bracke!l Anli-Rotation

Scrow, sell-Tapping, Largo
5M16-18 x 1.44

Fuck, Frichon

Groase

! L ! !
wri: DY,

winalions 1o maimtnn proper claarances

Ky Mo, 15

wonent dimens 11V

'S mm

nin WS, inghas




